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Declaration

1.This test report (including copy) is invalid if it is without the “Test Stamp”.
2. The partial copy of this test report is invalid.

3. This test report is invalid without all the signatures of the chief surveyor, auditor and approver.

4. This test report is invalid if it is with any altering and rasure.

5. The test results shown this test report relate only to the received samples provided by the client.

6. In China, if this test report without CMA identification, it indicates that the data and results are only for the

internal reference, no any social proof effect.

Guilin CEMT Technology Co., Ltd.
Electrical Materials Quality Supervision and Testing Center of Machinery Industry of China

Address: No.8 Dongcheng Road, Qixing District, Guilin City, Guangxi, China
PC: 541004
Tel: (0086) 773-5603029. 5888294, 5888408 Fax: (0086) 773-5603029

E-mail: postmaster@cemt.org.cn http: // www. cemt.org.cn
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